



TEST REPORT

NUMBER : DELC09008210

DATE : 29-Aug-2009

APPLICANT : **ARVIND FOOTWEARS PVT LTD**
E-56, PANKI SITE-3,,KANPUR,INDIA,--
ATTN : **A.K.RAI.**

Sample Description : THE SUBMITTED SAMPLE SAID TO BE ONE ODD PIECE
OF SHOE.

Date Received/Date Test Started : 21 Aug 2009

Date Confirmation Received : -
Buyer : RICK'S RANCHWEAR
Order No : L-1260-1
Article No : -
Fibre Content : -
Color : TAN DISTRESS
Manufacturer's Name : ARVIND FOOTWEARS PVT LTD
Specification No. : -
Style No : 2000

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE
REFER TO ENCLOSED PAGE(S)

CONCLUSION :

LEAD CONTENT M
LEAD IN SURFACE COATING M

NOTE: M = Meet buyer's requirement , F = Below buyer's requirement ,
* = Not Provided , NA = Not Applicable

PREPARED & CHECKED BY :
FOR INTERTEK INDIA PRIVATE LIMITED [GURGAON - C&H]



SHOBHIT SHRIVASTAV
LAB MANAGER

TEST REPORT

NUMBER : DELC09008210
DATE : 29-Aug-2009

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. LEAD CONTENT

- ACID DIGESTION FOLLOWED BY AAS/ICP-OES.

	BROWN LEATHER	INNER SOUL	PIPING	SOUL	<u>REQUIREMENT</u>
	<2 ppm	<2 ppm	19.6 ppm	<2 ppm	300 ppm
	TAPE				<u>REQUIREMENT</u>
	9.8 ppm				300 ppm

REMARK:

< = LESS THAN
ppm = PARTS PER MILLION
DETECTION LIMIT = 2 ppm

2. LEAD IN SURFACE COATING

AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE ASTM E 1645 /1613, 16 CFR PART 1303, ACID DIGESTION METHOD WAS USED AND LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED PLASMA (I C P).

	WHITE PRINT	<u>REQUIREMENT</u>
	<5 ppm	90 ppm

REMARK:

< = LESS THAN
ppm = PARTS PER MILLION
DETECTION LIMIT = 5 ppm

END OF THE TEST REPORT